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ETS DR GENZ TAIWAN PS CO., LTD.
Ells

Registration number: JLOM 20504-0003-P-15B

1 General Information

1.1 Notes

The purpose of conformity testing is to increase the probability of adherence to the essential requirements or
conformity specifications, as gppropriate.

The tests were carried out and passed in accordance to the standards:

FCC part 15 : July 2003

The complexity of the technica specifications, however, means that full and thorough testing is impractica for
both technical and economic reasons.

Furthermore, there is no guarantee that a test sample which has Passed dl the relevant tests conforms to a
Specification (only telecommunication products).

Nether is there any guarantee that such atest sample will interwork with other genuindy open systems.

The existence of the tests revertheless provides the confidence that the test sample possesses the qualities as

maintained and that its performance generdly conforms to representative cases of communications equipment.

Thetest results of this test report relate exclusively to the item tested as specified in 1.6.

The test report may only be reproduced or published in full.

Reproduction or publication of extracts from the report requires the prior written approva of the
ETSDR.GENZ TAIWAN PS CO,, LTD.
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ETS DR GENZ TAIWAN PS CO., LTD.
Ells

Registration number: JLOM 20504-0003-P-15B

I mportant Notes:

Proper labeling is required for each device. Devices shdl be labeled in accordance with labding requirements
pursuant to section 15.19 and section 2.1074 of the FCC rules.

Devices subject to a Declaration of Conformity shall be uniquely identified by the responsible party.
Thisidentification shal not be of aformat which could be confused with the FCC Identifier required on certified,
notified type accepted or type approved equipment.

The respongible party shdl maintain adequate identification records to facilitate pogtive identification for each
device.

The user manud or indruction manud shdl included dso a warning statement that changes or modifications not
expressy approved by the party responsible for compliance could void the user’ s authority to operate the
equipmen.

Reference Section 15.21

Furthermore an information to the user regarding to the interference potentia of the device and about Smple
mesasures that can be taken to correct interference is required.

Reference Section 15.105

The responsible party must warrant that each unit of equipment marketed under a Declaration of Conformity is
identical to the unit tested and found acceptable with the standards and that the records maintained by the
responsible party continue to reflect the equipment being produced under the Declaration of Conformity within
the variation that can be expected due to quantity production and testing on a datistical basis.
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ETS DR GENZ TAl WAN PS CO.

LTD.

Regigtration number: J10M20504-0003-P-15B

1.2 Tester
27.06.2005 Onville Chang () - [t
Date ETS-Lab. Test Engineer Sgnature

Technicd responghility for area of testing:

27.06.2005

Steven Chuang

Date ETS

Name

Sgnature

ETS Dr.Genz Tawan PS Co., Ltd.
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ETS DR GENZ TAIWAN PS CO., LTD.
Ells

Registration number: J10M20504-0003-P-15B

1.3 Testing laboratory
1.3.1 Location

OATS

No.5-1, Shuang Sing Village,
LiShue Rd., Wanli Township,
Tape County 207, Taiwan (R.O.C.)

Company

ETSDR. GENZ TAIWAN PSCO,, LTD.

6F, NO. 58, LANE 188, RUEY-KUANG RD.
NEIHU, TAIPEI 114, TAIWAN R.O.C.

Td . 886-2-66068877
Fax . 886-2-66068879

1.3.2 Detailsof accreditation status

Accredited testing laboratory
A2l A-registration number: 2300.01
FCC filed test laboratory Reg. No. 930600

Industry Canadafiled test laboratory Reg. No. IC 5679

1.3.3 Tes location, wheredifferent from ETS

Name:
Strest:
Town:
Country:
Telephone:
Fax:
Teeex:

R i e
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ETS DR GENZ TAIWAN PS CO., LTD.

Registration number: JLOM 20504-0003-P-15B

1.4 Details of applicant

Name : Eastman Kodak Company
Street . Rochester

Town . 14650 New Y ork
Country USA.
Telephone +585-724-9027
Fax +585-781-9722
Teletex 1.

Contact Richard Stearns
Telephone +585-724-9027

1.5 Application details

Date of receipt of gpplication
Date of receipt of test item
Date of test

1.6 Test item

1.6.1 Description of test item

Type of product
Type identification
Trade Name
Serid number

Photos

27.04.2005
27.04.2005
28.04.2005 to 27.06.2005

Photo Printer

Kodak EasyShare printer dock plus series 3
Kodak

without

Pleasefind in Appendix.
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ETS DR.GENZ TAIWAN PS CO., LTD. HE

Registration number: «Registriernummer»-P-15B

1.6.2 Manufacturer (if different from applicant in point 1.4)

Name : ALPS ELECTRIC CO., LTD. PERIPHERAL PRODUCTS DIVISION
Street : 41-25 AZA YANAGI-MACHI NODA ONAHAMA

Town : 971-8615 IWAKI-CITY, FUKUSHIMA

Country : Japan

Contact : MR. SHIGETO OZAKI

Phone : +81-246-76-0151

1.6.3 Frequency behavior

Highest clock Frequency <200 MHz

1.7 Test standards

FCCpart1ls July 2003

ETS Dr.Genz Taiwan PS Co., Ltd. Page 7of 23



ETS DR GENZ TAIWAN PS CO., LTD.
Ells

Registration number: JLOM 20504-0003-P-15B

2 Technical test

2.1 Summary of test results

No deviations from the technica specification(s) were ascertained in the course
of the tests performed.

Or
The deviations as pecified in 2.4 were ascertained in the course of the tests O

performed.

2.2 Test environment

Temperature; 18...25°C
Relative humidity content 20..75%

Air pressure; 860 ... 1030 hPa
Details of power supply: 120VAC

Other parameters: without

ETS Dr.Genz Taiwan PS Co., Ltd. Page 8of 23



ETS DR GENZ TAI WAN PS CO

Registration number: JLOM 20504-0003-P-15B

2.3 Test equipment utilized

LTD.

No. Test equipment Type Serial No. | Manufacturer | Next Cal. Date
ETSTW-CE 001 EMI TEST RECEIVER ESHSI0 842121/013 R&S 2005/11/8
PREREULATOR MODE DC POWER
ETSTW-CE 002 SUPPLY
ETSTW-CE 003 AC POWER SOURCE APS-9102 D161137 GwW
ZWEILEITER-V-
ETSTW-CE004 |NETZNACHBILDUNG TWO-LINEV-| ESH3-Z5 840731/011 R&S 2006/11/8
NETWORK
ETSTW-CE005 [Line-lmpedance Stabilisation Network|]NNBM 8126D 137 Schwarzbeck 2006/11/3
ETSTW-CE 006 IMPUL S-BEGRENZER PUL SE ESH3-Z2 100226 R&S 2006/11/10
LIMITER
ETSTW-CE 007 SPECTRUM ANALYZER 5GHz FSB 849670/001 R&S
ABSORPTION
S
ETSTW-CE 008 ABSORBING CLAMP MDS 21 3469 MESSWANDL 2006/11/4
ER-ZANGE
GTH-225-40-
ETSTW-CE 009 TEMP.&HUMIDITY CHAMBER 1PU MAAQ305-009 |GIANT FORCE|  2005/5/10
ETSTW-CE 010 Comb Generator-conducted ETS
ETSTW-CEO011 |Power Line Conducted Emission Only ETS
ETSTW-CE 012 Dual-Phase-V-Network NNB-2/16Z 03/10201 Telemeter 2006/4/11
ETSTW-CS001 SIGNAL GENERATOR SMX 849254/003 R&S 2005/10/31
ETSTW-CS002 COUPLING AND DECOURLING CDN S751 19263 CHAFFNER 2006/11/3
NETWORK
COUPLING AND DECOUPLING
ETSTW-CS003 NETWORK CDN T400 19820 CHAFFNER 2006/11/3
COUPLING AND DECOUPLING
ETSTW-CS004 NETWORK CDN MO016 20053 CHAFFNER 2006/11/3
ETSTW-CS005 RF Power Amplifier 100A250A 306547 AR 2005/11/3
ETSTW-CS 006 Terminal 500 Load 50T-116 M JFW
ETSTW-CS007 Terminal 500 Load 50T-116 F JFW
HFP-5100-
ETSTW-CS008 6 dB Attenautor 3/06 N M/E 2010876106
ETSTW-RE 001 Controller CD 1000 COlO/%%/jf/S:l/BG? Heinrich Deisel
ETSTW-RE 002 Function Generator 33220A MY 43004982 Agilent 2005/11/3
ETSTW-RE 003 EMI TEST RECEIVER ES 831438/001 R&S 2005/11/16
ETSTW-RE 004 EMI TEST RECEIVER ES 831459/012 R&S 2005/11/9
ETSTW-RE 005 EMI TEST RECEIVER ESVSIO 843207/020 R&S 2005/11/1

ETS Dr.Genz Taiwan PS Co,, Ltd.
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ETS DR GENZ TAI WAN PS CO

Registration number: JLOM 20504-0003-P-15B

LTD.

ETSTW-RE 008 Controller HD100 02(15(7)(0}7%3?/?_7/ Heinrich Deisel
ETSTW-RE 009 Controller HD100 100/341 Heinrich Deisel
ETSTW-RE 010 PROGRAMM A:JLPEI:\I(N EARPOWER LPS-305 30503070181 MOTECH
ETSTW-RE 011 PROGRAMMABLE LINEAR POWER LPS305 | 30503070165 | MOTECH
SUPPLY
ETSTW-REO012 | TUNABLEBANDREJCT FILTER D.C 0309 146 K&L
ETSTW-REO013 | TUNABLEBANDREJCT FILTER D.C 0036 397 K&L
ETSTW-RE014 | DUAL TRACKING WITH 5V FIXED | GPC-3030D GW
ETSTW-RE 015 ANTENNA HK116 841489/003 R&S
ETSTW-RE 016 ANTENNA HL223 848953/006 R&S
ETSTW-RE 017 ANTENNA HL025 352836/001 R&S
ETSTW-RE 018 ANTENNA AT4560 27212 AR 2006/11/7
ETSTW-RE 019 ANTENNA , HORN 22240-25 121074 FM
ETSTW-RE 020 MICROWAVE HORN ANTENNA AT4002A 306915 AR
ETSTW-RE 021 SWEEP GENERATOR SWMO05 835130/010 R&S 2005/11/10
ETSTW-RE 022 AMPLIFIER 8447D 2944A09837 Agilent 2005/11/1
ETSTW-RE 023 Shielded room SR1 Frankonia
ETSTW-RE 024 Anechoic Chamber CHC1 Frankonia
ETSTW-RE 025 Anechoic Chamber CHC2 Frankonia
ETSTW-RE 026 Open AreaTest Site 10m ETS
ETSTW-RE 027 Passive Loop Antenna 6512 34563 EMCO 2006/6/29
ETSTW-RE(028 | Log-Periodic DipoleArray Antenna 3148 34429 EMCO 2006/6/14
ETSTW-RE 029 Biconical Antenna 3109 33524 EMCO 2006/6/16
ETSTW-REQg0 | Double-Ridged Waveguide Horm 3117 35224 EMCO 2006/5/4
Antenna
ETSTW-RE 031 Comb Generator-radiated ETS
ETSTW-RE 032 Millivoltmeter URV 55 849086/013 R&S 2005/11/17
ETSTW-RE (033 4CH 1GHz 5GS/s DSO WS%/ ;m'\l LCRY%ZMPMS LeCory
ETSTW-RE 034 Power Sensor URV5-Z4 | 839313/006 R&S 2005/11/17
ETSTW-RE 035 1.5GHz Active Voltage Probe HFP1500 2332 LeCory
ETSTW-RE 036 100MHz High Voltage Diff Probe ADP305 3305 LeCory
ETSTW-REQ37 | Log-Periodic DipoleArray Antenna 3148 00034546 EMCO 2006/11/17
ETSTW-REQ38 | Log-Periodic DipoleArray Antenna 3148 00034547 EMCO 2006/11/17
ETSTW-RE 039 Biconical Antenna 31108 41760 EMCO 2006/11/17

ETS Dr.Genz Taiwan PS Co,, Ltd.
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ETS DR GENZ TAI WAN PS CO

Registration number: J10M 20504-0003-P-15B

LTD.

2lls

ETSTW-RE 040 Biconical Antenna 3110B 41761 EMCO 2006/11/17
ETSTW-RE 041 Anechoic Chamber CHC3 Frankonia
ETSTW-RE 042 ANTENNA HK116 100172 R&S 2007/14/13
ETSTW-RE 043 ANTENNA HL223 100166 R&S 2006/4/15
ETSTW-RE 044 ANTENNA HLO50 100094 R&S
ETSTW-RE 048 Triple Loop Antenna HXYZ 9170 |HXYZ 9170-134| Schwarzbeck | 2006/3/21
EMC
ETSTW-EMI 001 HARMONICS 1000 HAR1000-1P 93 PARTNER 2005/11/17
Clamp BASEL STRASSE 160 CH-4242 EMC
ETSTW-EMS 001 LAUFEN CN-EFT1000 354 PARTNER 2005/11/1
ETSTW-EMS 002 Freguency Converter YF-6020 0308014
. EMC-
ETSTW-EMS003 EMC Immunity Test System TRAZ2000IN6 579 PARTNER 2005/11/1
- EMC
ETSTW-EMS 004 ESD generator minizap ESD2000 016 PARTNER 2005/111
EMC
ETSTW-EMS 005 Attenautor (500) VERI50 051 PARTNER 2006/8/30
EMC
ETSTW-EMS 006 Attenautor (1 KO) VERI1K 019 PARTNER 2006/10/20
. EMC
ETSTW-EMS 007 20GO Divider ESD-VERI-V 021 PARTNER 2006/3/16
ETSTW-RS001 14" COLOR VIDEO MONITOR TP-1480HR P009799 TOPICA
ETSTW-RS 002 14" COLOR VIDEO MONITOR TP-1480HR P009814 TOPICA
ETSTW-RS003 RF Power Amplifier 30S1G3 306933 AR
ETSTW-RS004 RF Power Amplifier 150W1000 307009 AR 2005/11/18
ETSTW-RS 005 Electric Field Probe Type 8.3 EMR-20 BN 2244/20 GwW 2005/9/3
ETSTW-RS 006 SIGNAL GENERATOR SMLO3 101551 R&S 2005/11/15
ETSTW-RS 007 AUDIO ANALYZER UPA3 843458/029 R&S 2005/11/15
ETSTW-EMS 008 Safety Test Solutions ELT-400 E-0039 Narda 2006/1/4
- EMC
ETSTW-EMS 009 Magnetic Field Antenna MF1000-1 104 PARTNER 2006/12/2
ORGA
ETSTW-GSM 01 SIM Simulator IT3 B2004-50106 | Testsystems
GmBh
ETSTW-GSM 02 [Universal Radio Communication Testef CMU 200 103489 R&S
ETSTW-GSM 03 Agilent 8960 Test Set 1 EB515C GB44052675 Adgilent 2006/7/14
ETSTW-GSM 04 Agilent 8960 Test Set 2 EB515C GB44052665 Agilent 2006/7/14
ETSTW-GSM 05 Agilent 8960 Test Set 3 ES515C GB44052852 Agilent 2006/7/17
ETSTW-GSM 06 Agilent 8960 Test Set 4 EB515C GB44052984 Agilent 2006/7/16
ETSTW-GSM 07 Agilent 8960 Test Set 5 EBS515C GB44052658 Agilent 2006/7/14
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ETS DR GENZ TAI WAN PS CO

Registration number: JLOM 20504-0003-P-15B

LTD.

@

2lls

ETSTW-GSM 08 Agilent 8960 Test Set 6 E5515C GB44052666 Agilent 2006/7/16
ETSTW-GSM 09 Controler PC Ddl GX 270 700F61J Dell

ETSTW-GSM 10 Combiner Wessex / Anite B4605/100 053 Wessex / Anite 07.06
ETSTW-GSM 11 | GSM 850,900,1800,1900 Test system | TSB8950G F;E\?vzrg; 11.05
ETSTW-GSM 12 Acoustical Calibrator 4231 2463874 Briel&K|az

ETSTW-GSM 13 Conditioning Amplifier 2690--0S2 2437856 Bruel&Kjae

ETSTW-GSM 14 Telephone Test Head 4602B 2465324 Bruel&Kjee | 2005/11/17
ETSTW-GSM 15 Mouth Simulator 4227 2462516 Briel&Kjae

ETSTW-GSM 16 TEMP.&HUMIDITY CHAMBER GTI-]|-Pl_2Lﬁ)-4O- MAAO0501002 [GIANT FORCE| 12/290/2005
ETSTW-GSM 17 ANTENNT COPLER CMU-Z10 100988 R&S
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ETS DR GENZ TAIWAN PS GO, LTD.
Ells

Registration number: JLOM 20504-0003-P-15B

2.4 Test results

1% test O test after modification O production test
Test Done | Test | Test
Emisson / Immunity passed | failed
Emission Conducted Emission FCC part 15.107 [x] [x] O
Emission Radiated Emission FCC part 15.109 [x] O
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ETS DR GENZ TAIWAN PS GO, LTD.
Ells

Registration number: JLOM 20504-0003-P-15B

24.1 Conducted Emission
24.1.1 Test Equipment

a) Artifica mains (ESH3-25)

For your reference please find it in our test equipment list at page 9 to 12 as number : ETSTW-CE 004
b) Test recaeiver (ESHS10)

For your reference please find it in our test equipment list a page 9 to 12 as number : ETSTW-CE 001
c) Shielded room

For your reference please find it in our test equipment list at page 9 to 12 asnumber : ETSTW-RE 023

Test configuration

The test configuration is contained inside of a shielded chamber and corresponds to the standard CISPR
22. The equipment under test is placed in the facility on a wooden table 0.8m high. The equipment under
test is connected with the artificid mains network (AMN) in a distance of 0,8m and aso 0,8m from other
subassembly and metalic area. The measurement recelver are placed in a specia room adjacent to the
chamber. The observation of the equipment under test is realized by 3 video cameras and by a microphone.
- Test parametersand marginal conditions

The test are carried out with anomina impedance by 50W/ 50nH of the AMN in afrequency range 150
kHz to 30 MHz. This measurement was transact first with instrumentation using an average and pesk
detector and a 10 kHz bandwidth. If the pesk detector achieves a caculated leve, the measurement is
repeated by an insrumentation using a quasi-peak detector,

Further information please find in test report.
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ETS DR GENZ TAIWAN PS OGO, LTD.

Registration number: J10M20504-0003-P-15B

2.4.2 Radiated Emission

2.4.2.1 Test EQuipment

a) Antenna (HK116)

For your reference please find it in our test equipment list a page 9 to 12 as number :

b) Antenna (HL223)

For your reference please find it in our test equipment list at page 9 to 12 as number :

c) Antenna (HL025)

For your reference please find it in our test equipment list at page 9 to 12 as number :

d) Generator SMX (R&S)

For your reference please find it in our test equipment list at page 9 to 12 as number :

€) Semi Anechoic (OATS 10m)

For your reference please find it in our test equipment list at page 9 to 12 as number :

f) ESI-26

For your reference please find it in our test equipment list at page 9 to 12 as number
g) Anechoic Chamber

For your reference please find it in our test equipment list at page 9 to 12 as number

2422 Test Procedures

Test configuration

Ells

ETSTW-RE 015

ETSTW-RE 016

ETSTW-RE 017

ETSTW-CS 001

ETSTW-RE 026

.ETSTW-RE 003

.ETSTW-RE 025

The test configuration corresponds to the standard CISPR 22. The equipment under test is placed on a non

metdlic table with 0,8m height. The power supply and the RF connection points are close to the equipment under
test a the floor ingde a connection box. The cables to this connection box are shielded and below the double
floor. The receiving antennaiis placed in aheight at 1,0 to 4,0m, in adistance of 10m. The measurement receiver
are placed in a specia room. The observation of the equipment under test is redized by 3 video cameras and by

amicrophone.

- Test parametersand marginal conditions

Thetest are carried out with horizontal and vertical polarization of the antennaiin a frequency range of 30 MHz to

5000 MHz . Further information please find in the test protocol.
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ETS DR GENZ TAIWAN PS OGO, LTD.
Ells

Registration number: J10M 20504-0003-P-15B

2.5 Test protocols

Conducted Emission

Emission

Standard : FCC part 15B
Temperature : 24 °C

R@.-no. : J1I0M 20504-0003-P-15B Pressure 969 hPa

Device : Kodak EasyShare printer dock plusseries3 | Rel- humidity : 60 %

Date . 27.06.2005
Operator :
Class B
Freguency Range Limit
DbV Passed Failed | Number of
Quas- rechecks
Deak Average
150 kHz—-500kHz AC 66t056 | 56046 O 0
500kHz-5MHz AC 56 46 O 0
5MHz-30MHz AC 60 50 O 0

* Decreases with logarithm of the frequency

Comment: See attached diagrams
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ETS DR GENZ TAI WAN PS CO

Registration number: J10M20504-0003-P-15B

Standard : FCC part 15B

Reg.-no. : J10M20504-0003-P-15B

LTD.

Ells

. : : Temperature : 24 °C
Device : Kodak EasyShare printer dock plus series 3 Pr&sgjerre . 969 hPa
Date . 27.06.2005 Rel. humidity : 60 %
Operator :

Class : B
Measurement Result: “_Fin AV”

Frequencydcorraé:otrﬁpl aBn\ﬁe

Mar kefTypeg AVLiI mit Mar gi n(|AV)

[ MHZz | Read [nnguV:[MHz]

[ dBu V]

0. 398 22. 8 49 0, 01 26 . 7
3. 248 9.9 4 6 0, 01 36. 1
3. [ 8N 20. 4 46 0,01 25. 6
4. 218 15. 6 46 0,01 30. 4
4. 95 8 16. 1 46 0,01 29. 9
5. 4/5 8l 18. 4 50 0,01 31.6
9. 138 14.9 50 0,01 35.1

Frequency Corrected | Compliance BW

Marker Type | Reading AVLimit [MHZ] Margin(AV)

[MHZ] [dBuV] [dBuV]
0. 3914 25.6 49 0,01 23.4
3. 2418 18.7 46 0,01 27.3
3.7 &1 17.6 46 0,01 28.4
4. 2118 18.1 46 0,01 27.9
4. 9518 8.7 46 0,01 37.3
5. 4518 13.8 50 0,01 36.2
9. 1318 12.9 50 0,01 37.1
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ETS DR GENZ TAI WAN PS CO

Registration number: J10M 20504-0003-P-15B

Standard : FCC part 15B

LTD.

Ells

Reg.-no. : J1I0M20504-0003-P-15B Temperature : 24 °C
: . , Pressure . 969 hPa
Device : Kodak EasyShare printer dock plus series 3 -
EE— &y P P Rel. humidity : 60 %
Date . 27.06.2005
Operator :
Class : B
Measurement Result: “_ Fin QP”
Fregquency Corrected | Compliance BW
Marker Type | Reading QPLImit [MHZ] Margin(QP)
[MHZ] [dBuV] [dBuV]
0. 39 34.5 59 0,01 24.5
3. 248 19.7 56 0,01 36.3
3. &N 31.3 56 0,01 24.7
4. 21 34.4 56 0,01 21.6
4. 958 34.7 56 0,01 21.3
5. 45 34.2 60 0,01 25.8
9. 13 26.6 60 0,01 334
FrequlencyCorregComgl |
Mar kefTypeReadi egQPLi[nszf\/lar gi n{ QP)
[ MHz ] [ dBuV] dBu V|
0. 339451 38. 1 59 0,01 20.9
3. 248B1 30.1 56 0,012 25.09
3. 4a1 30 56 0, 02 26
4. 2115 31. 9 56 0, 02 24 .1
4 . 9551 26. 6 56 0,01 29. 14
5. 45651 27 .1 60 0,01 32.9
9. 1361 23. 8 60 0, 01 36. 2
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ETS DR GENZ TAIWAN PS OGO, LTD.
Ells

Registration number: J10M 20504-0003-P-15B

Radio Noise Field Strength

Emission

Standard : FCC part 15B
Reg.-no. : J10M20504-0003-P-15B Temperature : 24 °C
: _ _ Pressure : 969 hPa
Device : Kodak EasyShare printer dock plusseries3 | Rd. humidity : 60 %

Date . 27.06.2005

Operator :

Class : B
Freguency Range Polarization Limit Passed Failed | Number of

puv/m rechecks

30 MHz — 88 MHz 100 [x] O 0
88 MHz — 216 MHz 150 O 0
216 MHz — 960 MHz 200 [x] O 0
960 MHz — 1000 MHz 500 [x] O 0

Comment: See attached diagrams
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ETS DR GENZ TAI WAN PS CO

Registration number: J10M20504-0003-P-15B

Standard : FCC part 15B

LTD.

Ells

Reg.-no. : J10M20504-0003-P-15B Temperature 2% °C

Device : Kodak EasyShare printer dock plus series 3 | Pressure . 969 hPa

Dae _ : 27.06.2005 Rel. humidity : 60 %

Operator :

Class : B

Summary tablewith radiated data of the test plots

Fre qLé:She dMer i(ll; | r[i:(:\iyl-ll_z?]rodnodrBr ° ?R%efnarsdeicnt%%[%;p; ui va/rm]g t eLoéf[mm jMarpin

' [ dBuV/|m]

1 54 .|189H 27 .43 40 PK 0./l112.57
1 54.|189V 34,38 40 PK 0.]1 5.2
1 108, 0 H6 31,06 4 3| 5P K 0.]112.144
1 108, 06 32,10 4 3| 5P K 0O.]1 11| 4
1 122|635 36.43 4 3|. 5P K o.|l1 7.7
1 122 65/5 36.18 4 3| 5P K 0.]11 7.B82
1 144 | 1H8 3715 4 3| 5P K 0.]1 6.5
1 144|128 32,56 4 3. 5P K 0.]110./194
1 156 02 30,86 4 3| 5P K 0.]112./64
1 156 | 052 3465 4 3|. 5P K 0.]1 8.@85
1 192|164 3579 4 3| 5P K o.|1 7.1(71
1 192 1606/4 33,28 4 3| 5P K 0.]110.122
2 244 ) 8H0 37012 46 PK 0./]1 8.88
2 244 ) 8950 40.88 46 PK 0.]1 5.12
2 304 ) 2M®™H8 50,93 66 PK 0.]115. 07
2 304 ) 2M®™H8 30,72 46 QP 0.]115.128
2 304 ) 208 35.44 46 PK 0.]110./56
2 352 3MH5 29,091 46 PK 0./]116.[09
2 352 ) 305 46 .42 66 PK 0.]119.58
2 352 ) 305 31,24 46 QP 0.]114.176
2 361)9H4 46.40 66 PK 0.]1 19| 6
2 361)9 H4 28 .18 8 46 QP 0.]117.12
2 361)9%4 33,22 46 PK 0./[112.[78
2 410, 04H0 27059 46 PK 0./][118.[41
2 410,020 51,35 66 PK 0.]114./65
2 410,020 36.33 46 QP 0O.|]1 9.7
2 424|449 53,02 66 PK 0.]112.98
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2 424|449 33|12 46 QP 0./]112./88
2 424|449 45|82 46 PK 0./]1 0.18
2 430, 8@2 55,44 66 PK 0.]110. 56
2 430, 8@2 36,17 46 QP 0.]1 9.83
2 430.,(86/2 35,43 46 PK 0.]110. 57
2 517 ) 43H5 4891 66 PK 0./]117.009
2 517 )43H5 2759 46 QP 0./]118.|41
2 517 ) 43/5 3222 46 PK 0./]113.|78
2 53347 34,08 46 PK 0./]111.92
2 533 46&/7 44|64 46 PK 0./]1 1.136
2 571|944 55./04 66 PK 0./]110./96
2 571|944 3514 46 QP 0./]110./86
2 571)944 42 .14 46 PK 0.]1 3.86
2 595 9 H2 5505 66 PK 0./][110.[95
2 5952 9 H 32|11 46 QP 0./]113./89
2 595 9wW2 33209 46 PK 0./]112.]71
2 628 ) 0H6 5521 66 PK 0./]110.79
2 6280536 36.14 46 QP 0.]1 9.86
2 628 05/6 38,12 46 PK 0./]1 7.88
2 631)2d3 40.32 46 PK 0.]1 5.168
2 631)26/3 46.36 66 PK 0.]111%4

2 631,26/3 3533 46 QP 0./]110.67
2 679, 3%H9 56.62 66 PK 0.]1 9.@38
2 679339 3433 46 QP 0./]111.67
2 679)359 39,13 46 PK 0./]1 6.187
2 698 5H7 56.26 66 PK 0.]1 9.1(74
2 698 5H7 32,88 46 QP 0.]113.12
2 698 5wW7 32,14 46 PK 0./]113./86
2 7386 H7 36.52 46 PK 0.]1 9.48
2 7386 N7 51|72 66 PK 0./]114.|28
2 7386 N7 33,66 46 QP 0./]112.|34
2 789980 52,08 66 PK 0./][113.[92
2 789 )90 31|79 46 QP 0./]114.]21
2 789 ) 98/0 35012 46 PK 0.J]110./ 88
2 9% 0.|30H 34,98 46 PK 0.J]111.02
2 950 ) 301 48.94 66 PK 0.]117. 06
2 950 301 31,23 46 QP 0O.|1114.|77
2 961, 5H3 45,03 54 PK 0./]1 8.97
2 961 )53 42|51 54 PK 0./]111.409
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2.6 Equipment M odification

No modification was made to pass dl tests.
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3 Normativereferences

11 FCC part 15
Radio Frequency Devises

12/ CISPR 22
Limits and Methods of Measurement of Radio Interference Characteristics of Information

Technology Equipment
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Field Strength under normal conditions

FCC RULES PART 15, SUBPART B

EUT: Photo Printer
MODEL NO. : Kodak EasyShare printer dock plus series 3
Approval Holder: Eastman Kodak Company

Test Site / Operator: ETS / Orville Chang
Temperature/Voltage: Temp.: 23°C/ Unom.: 120 VAC ( ac / dc Adaptor )
Test Specification: according to subpart B
Comment 1: Dist.: 3m, Ant.: HK 116
Freq:122.665MHz Emax:36.18dBuV/m RBW: 100 kHz

Level [dBuV/m]
50.00

45.00

40.00

35.00

30.00 W\ M"I\, | T AV&WMV e
0 i

25.00

19.34

30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [HZz]

MES 1. FCC_part 15 B
LIM FCC partl5 B
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Field Strength under normal conditions

FCC RULES PART 15, SUBPART B

EUT: Photo Printer
MODEL NO. : Kodak EasyShare printer dock plus series 3
Approval Holder: Eastman Kodak Company

Test Site / Operator: ETS / Orville Chang

Temperature/Voltage: Temp.: 23°C/ Unom.: 120 VAC ( ac / dc Adaptor )

Test Specification: according to subpart B
Comment 1: Dist.: 3m, Ant.: HK 116

Freq:144.128MHz Emax:37.15dBuV/m RBW:

Level [dBuV/m]
50.00

100 kHz

45.00

40.00

35.00

25.00 H nM”’MW\u A A nﬂ(l\m AMﬂh. Jis

30.00 Al Ml\}u i

T T
20.00 i

Ty

15.99

30M 60M 80M 100M 120M 140M
Frequency [HZz]

160M 180M 200M

MES 1. FCC_part 15 B
LIM FCC partl5 B
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Field Strength under normal conditions

FCC RULES PART 15, SUBPART B

EUT: Photo Printer
MODEL NO. : Kodak EasyShare printer dock plus series 3
Approval Holder: Eastman Kodak Company

Test Site / Operator: ETS / Orville Chang
Temperature/Voltage: Temp.: 23°C/ Unom.: 120 VAC ( ac / dc Adaptor )
Test Specification: according to subpart B
Comment 1: Dist.: 3m, Ant.: HL 223, ampl.
Freq:738.677MHz Emax:51.72dBuV/m RBW: 100 kHz

Level [dBuV/m]
65.00

60.00

50.00

40.00

30.00 \M/\) M \k

21.75
200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [HZz]
MES 2. FCC_part 15 B
LIM FCC partl5 B
MEASUREMENT RESULT:
Frequency Level Limit Margin Detector
MHz dBuv dBuv dB
352.30461 31.24 46.0 14.76 QP
410.02004 36.33 46.0 9.67 QP
631.26253 35.33 46.0 10.67 QP
738.69936 33.66 46.0 12.34 QP
950.30060 31.23 46.0 14.77 QP
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chamber2
MEASUREMENT RESULT: 
 
        Frequency          Level          Limit         Margin       Detector
              MHz           dBµV           dBµV             dB 
        352.30461          31.24           46.0          14.76         QP  
        410.02004          36.33           46.0           9.67         QP
        631.26253          35.33           46.0          10.67         QP
        738.69936          33.66           46.0          12.34         QP
        950.30060          31.23           46.0          14.77         QP


Field Strength under normal conditions

FCC RULES PART 15,

EUT:

MODEL NO. :

Approval Holder:

Test Site / Operator:
Temperature/Voltage:
Test Specification:
Comment 1:

Level [dBuV/m]

SUBPART B

Photo Printer

Kodak EasyShare printer dock plus series 3
Eastman Kodak Company

ETS / Orville Chang

Temp.: 23°C/ Unom.: 120 VAC ( ac / dc Adaptor )
according to subpart B

Dist.: 3m, Ant.: HL 223, ampl.

Freq:679.359MHz Emax:56.62dBuV/m RBW: 100 kHz

65.00

60.00

50.00

40.00

N

L

30.00 —F VLJV

20.96

I e

200M  300M

400M 500M 600M 700M 800M 900M 1G
Frequency [HZz]

MES 2. FCC_part_1
LIM FCC partl5 B

MEASUREMENT RESULT:

Frequency Level
MHz dBuv
304.20841 30.72
361.92384 28.88
430.86172 36.17
517.43487 27.59
571.94388 35.14
595.99198 32.11
628.05611 36.14
679.35872 34.33
698.59719 32.88

789.97996 31.79

Page 1/1 6/24/2005

5 B

Limit Margin Detector
dBuv dB
46.0 15.28 QP
46.0 17.12 QP
46.0 9.83 QP

46.0 1841 QP
46.0 1086  OP
46.0 1389 QP

46.0 9.86 QP
46.0 11.67 QP
46.0 13.12 QP
46.0 14.21 QP

11:24AM Overview / Antenna horizontal


chamber2
MEASUREMENT RESULT: 
 
        Frequency          Level          Limit         Margin       Detector
              MHz           dBµV           dBµV             dB 
        304.20841          30.72           46.0          15.28         QP  
        361.92384          28.88           46.0          17.12         QP
        430.86172          36.17           46.0           9.83         QP
        517.43487          27.59           46.0          18.41         QP
        571.94388          35.14           46.0          10.86         QP

chamber2
        595.99198          32.11           46.0          13.89         QP  
        628.05611          36.14           46.0           9.86         QP
        679.35872          34.33           46.0          11.67         QP
        698.59719          32.88           46.0          13.12         QP
        789.97996          31.79           46.0          14.21         QP
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EMI voltage test in the ac-mains according to FCC Part 15
Class B

EUT: Photo Printer

Approval Hold Eastman Kodak Company

Operating Condition: Unom: 120VAC ( ac / dc Adaptor ) , Tnom: 23°C
Test Site: ETS

Operator: ) orville Chang
Test Specification: V-network: ESH3-Z5 N ) )
Comment : model: Kodak EasyShare printer dock plus series 3 mode: active

Level [dBuV]
70

60

50

40

A | 1y ‘
20 - Tt r '
V ‘W“v“ /" ot o " ‘mv H‘* ‘ [
M\/ \ \‘h‘w‘/\‘P\W\M/ W‘w‘q‘ {,w;’»A AW‘NH w’{\h'r}‘r*%‘fw%ﬁu(‘Irwwmrw" M

" VA - \/\[WWW M‘W ot WWL

0
150k 300k 500k 1™ 2M  3M 4M 6M 10M 30M
Frequency [Hz]

~———MES _pre PK
———MES _pre AV
——— LIM FCCl5 class B V QP Voltage QP Limit
—— LIM FCC15 Class B V AV voltage AV Limit
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EMI voltage test in the ac-mains according to FCC Part 15
Class B

EUT: Photo Printer

Approval Hold Eastman Kodak Company

Operating Condition: Unom: 120VAC ( ac / dc Adaptor ) , Tnom: 23°C

Test Site: ETS

Operator: orville Chang

Test Specification: V-network: ESH3-Z5 L1l

Comment : model: Kodak EasyShare printer dock plus series 3 mode: active

Level [dBuV]
70

60

50

40

\
\

30 1 H

10 i

0
150k 300k 500k 1™ 2M  3M 4M 6M 10M 30M
Frequency [Hz]

~———MES _pre PK
———MES _pre AV
——— LIM FCCl5 class B V QP Voltage QP Limit
—— LIM FCC15 Class B V AV voltage AV Limit

Page 1/1 6/24/05 2:39PM  FCC Part 15



ETS DR GENZ TAI WAN PS CO

Regigtration number: J10M20504-0003-P-15B

Appendix C

Pictures

LTD.

ETS Dr.Genz Taiwan PS Co., Ltd.






